
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION

Off ice
73-720  Fred War ing  Dr .  #100

Pa lm Deser t ,  CA 92260

Wate rBoards .ca .gov /Co lo rador ive r /

ORDER R7-2022-0009

Order Information

Dischargers: Coachella Valley Water District 
Facility: Water Reclamation Plant No. 7
Address: 80-609 Avenue 38, Indio, CA 92203
County: Riverside County
WDID: 7A330105071
GeoTracker ID: WDR100029790
Prior Order: R7-2013-0026

I, PAULA RASMUSSEN, Executive Officer, hereby certify that the following is a full, 
true, and correct copy of the order adopted by the California Regional Water Quality 
Control Board, Colorado River Basin Region, on February 8, 2022.

PAULA RASMUSSEN 
Executive Officer

Original signed by

https://www.waterboards.ca.gov/centralvalley/


ORDER R7-2022-0009
COACHELLA VALLEY WATER DISTRICT
WATER RECLAMATION PLANT NO. 7
Contents

Findings ........................................................................................................................... 1

Wastewater Collection, Treatment, and Disposal System ........................................... 1

Hydrogeologic Conditions ............................................................................................ 6

Basin Plan, Beneficial Uses, and Regulatory Considerations ...................................... 7

Water Recycling Regulatory Considerations ............................................................... 9

Antidegradation Analysis ........................................................................................... 10

Stormwater ................................................................................................................ 12

CEQA and Public Participation .................................................................................. 13

IT IS HEREBY ORDERED ............................................................................................ 13

A. Effluent Limitations ........................................................................................... 14

B. Discharge Prohibitions ..................................................................................... 16

C. Receiving Water Limitations ............................................................................. 16

D. Discharge Specifications .................................................................................. 17

E. Pretreatment Provisions ................................................................................... 17

F. Sludge and Solids Limitations .......................................................................... 18

G. Special Provisions ............................................................................................ 18

H. Standard Provisions ......................................................................................... 19

Attachment A—Vicinity Map ............................................................................................ 1

Attachment B – Process Flow Diagram ........................................................................... 1

Attachment C—Site Map ................................................................................................. 2

Attachment D – Groundwater Monitoring Wells Location ................................................ 3

Monitoring and Reporting Program R7-2022-0009 ......................................................... 1

A. Sampling and Analysis General Requirements .................................................. 1

B. Influent Monitoring .............................................................................................. 3



ORDER R7-2022-0009
COACHELLA VALLEY WATER DISTRICT
WATER RECLAMATION PLANT NO.7

C. Percolation Pond Monitoring .............................................................................. 4

D. Secondary Effluent Monitoring ........................................................................... 4

E. Water Supply Monitoring .................................................................................... 5

F. Disinfected Tertiary Treated Recycled Water Monitoring ................................... 5

G. Groundwater Monitoring ..................................................................................... 6

H. Sludge Monitoring .............................................................................................. 6

I. Operation and Maintenance Monitoring ................................................................ 7

J. Pretreatment Reporting ......................................................................................... 7

K. Reporting Requirements .................................................................................... 8



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION

ORDER R7-2022-0009

WASTE DISCHARGE REQUIREMENTS
FOR

COACHELLA VALLEY WATER DISTRICT 
 OWNER/OPERATOR 

IMPROVEMENT DISTRICT #58 
WATER RECLAMATION PLANT NO. 7 

INDIO, RIVERSIDE COUNTY

The California Regional Water Quality Control Board, Colorado River Basin Region 
(Regional Water Board) hereby makes the following Findings:

Coachella Valley Water District (CVWD or Discharger) owns and operates a 
wastewater collection, treatment, and disposal system that provides sewerage 
service to portions of Cathedral City, Rancho Mirage, Palm Desert, Bermuda 
Dunes, Thousand Palms and unincorporated Riverside County, known as Water 
Reclamation Plant No. 7 (WRP 7 or Facility). 

The wastewater treatment plant for the Facility is located at 80-609 Avenue 38 in 
Indio, in Section 4, Township 5 South, Range 7 East, San Bernardino Base and 
Meridian, San Bernardino Base and Meridian (SBB&M) shown in Attachment A, 
herein made part of this Order by reference.

The Facility was most recently regulated by Waste Discharge Requirements 
(WDRs) in Order R7-2013-0026, which was adopted by the Regional Water Board 
on May 21, 2013. 

On August 21, 2020, the Discharger submitted a Report of Waste Discharge 
(ROWD) to the Regional Water Board, applying for updated WDRs for the Facility.

This Order updates the WDRs to comply with current laws and regulations as set 
forth in the Water Code and the California Code of Regulations. This Order 
supersedes R7-2013-0026 upon the effective date of this Order, except for 
enforcement purposes.

Wastewater Collection, Treatment, and Disposal System

The Facility consists of preliminary treatment, secondary treatment, tertiary 
treatment, solids handling, as well as disinfection and disposal systems, as shown 
in Attachment B – Process Flow Diagram.

a. Preliminary Treatment. Untreated wastewater flows to the preliminary 
treatment system, which consists of two (2) automated mechanical bar 



ORDER R7-2022-0009 2
COACHELLA VALLEY WATER DISTRICT
WATER RECLAMATION PLANT NO. 7

screens, one (1) manual bypass bar screen (automated off of level 
control), influent pump station with three (3) influent pumps, grit removal 
system, and two (2) muffin monsters for rags. These process units are 
designed to remove large debris and reduce the size of debris that passes 
through the bar screen.

b. Secondary Treatment. Effluent gravity flows from the preliminary 
treatment units to two (2) aeration basins for secondary (biological) 
treatment. Wastewater from the aeration basins gravity flows to two (2) 
secondary clarifiers for physical removal of floating and settleable solids. 
The secondary treated effluent from the secondary clarifiers flows into the 
wet well of the advanced water treatment (AWT) pump station and then is 
either pumped to the tertiary treatment system, stored in a 800,000 gallon 
secondary equalization basin for further treatment, or diverted to either 
southern or northern percolation ponds for land disposal.

c. Tertiary Treatment and Disinfection. Secondary treated effluent from 
the AWT pump station or secondary equalization basin can be pumped 
into the tertiary treatment system for advanced treatment (filtration). The 
2.5 million gallon per day (MGD) tertiary system consists of two rapid mix 
chambers (coagulation and flocculation), three dual-media filters 
(filtration), chlorination system (disinfection), and a covered 2 million-
gallon storage reservoir. Presently, effluent is pumped to rapid mix 
chambers, where alum, polymer or chlorine solution is added to enhance 
treatment. Effluent from the rapid mix chamber gravity flows to the three 
dual-media filters to remove the coagulated and flocculated matter and 
then gravity flows to a chlorine contact tank. For disinfection, the effluent is 
injected with chlorine solution at the head of the chlorine contact tank to 
meet the required chlorine contact time for disinfection.

d. Offsite Irrigation Disposal. Tertiary treated recycled water flows into a 
wet-well and may be blended with Colorado River water prior to being 
pumped to offsite facilities. The tertiary treated recycled water from the 
tertiary storage pond is pumped to an offsite open reservoir located near 
the golf course at Del Webb Sun City. The effluent is used for golf course 
and landscape irrigation for Del Webb Sun City and Shadow Hills Country 
Club. Del Webb Sun City and Shadow Hills Country club are currently 
enrolled in General Order 97-700, General Waste Discharge 
Requirements for Discharge of Recycled Water for Golf Course and 
Landscape Irrigation. Disinfected tertiary treated recycled water was 
previously approved by the California Department of Public Health 
(CDPH) (now succeeded by the State Water Resources Control Board 
[State Water Board], Division of Drinking Water) for use as irrigation water 
on this golf course. CVWD also plans to deliver tertiary treated recycled 
water to nearby agricultural operations for irrigation in the future.



ORDER R7-2022-0009 3
COACHELLA VALLEY WATER DISTRICT
WATER RECLAMATION PLANT NO. 7

e. Percolation Disposal. In the event that the Discharger is unable to 
dispose of disinfected tertiary treated recycled water through off-site 
irrigation, secondary effluent is diverted to either southern and/or northern 
percolation ponds for land disposal. Secondary treated effluent from the 
AWT pump station can be discharged to four (4) southern percolation 
ponds, which are located immediately adjacent to the wastewater 
treatment plant (WWTP). In addition, the Discharger can dispose of 
secondary effluent in the northern percolation ponds. The Discharger uses 
the northern percolation ponds, which are located farther from the WWTP, 
to provide additional percolation capacity during months with low demand 
for recycled water, generally December through February. The northern 
percolation ponds have a total pond surface area of 37 acres on a 105-
acre lot located north of the WWTP. The northern percolation ponds (20-
million-gallon capacity) are constructed in the SE ¼ of Section 33, T4S 
and R7E.

f. Solids Handling and Disposal. Secondary sludge and scum from the 
two secondary clarifiers are pumped to the belt thickener for thickening 
and then gravity flows into a sludge storage tank for holding. Secondary 
sludge is stored in sludge holding tanks and dewatered using centrifuges 
prior to being hauled offsite by a private contractor for landfill disposal 
and/or composting. Spent backwash water from the belt thickener and belt 
press gravity flows to a pump station and is then pumped to the 
headworks (preliminary treatment).

The secondary treatment design capacity is 5.0 MGD and the tertiary treatment 
design capacity is 2.5 MGD.

The average influent flow to the WWTP for the past five years was 2.796 MGD and 
the average secondary effluent flow for the past five years to the percolation ponds 
was 1.005 MGD.

The northern percolation ponds are located on a separate property from the 
WWTP and southern percolation ponds, upstream of the United States Bureau of 
Reclamation (BOR) flood control dike. The flood control dike separates the main 
treatment facility, located south of the dike, from the northern percolation ponds, 
located north of the dike. The flood control dike is under the jurisdiction of the BOR 
as a federal flood control facility. A federal flood easement exists for the dike as 
well as the 105-acre site.

Two non-potable wells are adjacent to the WWTP. MW-1 is a monitoring well 
located near the entrance to the wastewater treatment plant on Avenue 38, north 
of the Facility, and H-1 is used for irrigation supply and is located on private 
property immediately south of the Facility, approximately 250 feet south of the 
southern percolation ponds.  MW-1 was drilled in 1948 to a depth of 380 feet, and 



ORDER R7-2022-0009 4
COACHELLA VALLEY WATER DISTRICT
WATER RECLAMATION PLANT NO. 7

the depth of the perforations is not known. H-1 was drilled in 1971 to a depth of 
980 feet, and perforations begin at 500 feet below ground surface (bgs).

Two potable wells are located within 500 feet of the WWTP's southern percolation 
ponds and/or the northern percolation ponds. The Riverside County Department of 
Environmental Health has classified both wells as limited-use domestic wells. The 
potable wells are individual domestic wells that are not used to supply water for 
public water supply.

a. Well Q1 is approximately 185 feet north of the WWTP’s southern 
percolation ponds and below the northern percolation ponds. The well has 
perforations beginning at 240 feet below ground surface (bgs). The 
driller’s log for this well indicates thick clay layers from 21 to 140 feet and 
from 206 to 250 feet bgs. Laboratory testing results for samples collected 
on October 8, 1997 are summarized as follows: Nitrate was not detected, 
Fluoride was 6.0 mg/L, Arsenic was 0.002 mg/L, and total dissolved solids 
(TDS) was approximately 900 mg/L.

b. Well Q2 is north of the WWTP's southern percolation ponds and 
approximately 300 feet south of the northern percolation ponds. The well 
has perforations beginning at 215 bgs. The State of California well 
completion report for this well indicates a silt, sand, and gravel layer from 
0 to 17 feet bgs, a brown clay and silt layer from 17 to 42 feet bgs, and 
sand, gravel, and cobble layer from 42 to 315 feet bgs. The well has a 
cement annular seal from 0 to 20 feet bgs. Laboratory test results for 
samples collected on December 27, 2000, are summarized as follows: 
Nitrate was 3.0 mg/L, Fluoride was 2.5 mg/L, Arsenic was undetected, and 
TDS was 720 mg/L. A bacteriological examination performed on 
December 14, 2000, reported the absence of fecal coliform and total 
coliform. The Riverside County Department of Environmental Health 
reported that the fluoride concentration exceeded the drinking water 
maximum contamination level (MCL) at 2.0 mg/L.

Well Q1 was originally constructed as an irrigation well, but at the owner’s request, 
was re-certified. The Riverside County Department of Environmental Health re-
certified the well as a limited-use domestic well. With the exception of fluoride and 
sulfate, the water quality meets drinking water standards.

County of Riverside Ordinance 682.3 states that potable wells shall be located at a 
minimum of 200 feet from any surface sewage disposal system discharging 2,000 
gallons per day or more. The Riverside County Department of Environmental 
Health determined that a separation distance of greater than 200 feet from the 
surface sewage disposal system and the potable wells located on properties 
adjacent to the southern and/or northern percolation ponds was not required. With 
the exception of well Q1, all potable wells have a separation distance greater than 
200 feet from any surface sewage disposal systems. Well Q1, located less than 



ORDER R7-2022-0009 5
COACHELLA VALLEY WATER DISTRICT
WATER RECLAMATION PLANT NO. 7

200 feet from a surface sewage disposal system, was permitted by the Riverside 
County Department of Environmental Health, at the owner’s request, as a limited-
[...]
shows a maximum TDS concentration of 530 mg/L within the last three 
years.

8 Because the discharge of recycled water is regulated under a separate permit, this antidegradation 
analysis does not cover the use of recycled water. 



ORDER R7-2022-0009 12
COACHELLA VALLEY WATER DISTRICT
WATER RECLAMATION PLANT NO. 7

c. Total Coliform. Typical coliform concentration in domestic raw wastewater 
is about 107 to 108 most probable number (MPN)/100 mL, and 105 to 106 for 
secondary treated wastewater effluent. (U.S. environmental Protection 
Agency, Design Manual: Municipal Wastewater Disinfection, EPA/625/1-
86/021, October 1986.) The depth to groundwater is approximately 120 feet; 
it is possible that pathogen-indicator bacteria will reach groundwater in 
excess of that prescribed in California Code of Regulations, title 22, section 
64426.1. However, groundwater monitoring wells adjacent to the disposal 
ponds have previously been sampled and analyzed for bacteria with results 
below the detection limits for E.Coli. To evaluate potential degradation to 
groundwater due to pathogens, this Order continues quarterly E. coli 
monitoring in the groundwater monitoring wells and adds quarterly total 
coliform monitoring.

The discharge of wastewater to the disposal ponds, as permitted herein, reflects 
BPTC. The Facility incorporates:

a. Technology for secondary treated domestic wastewater;

b. Structural controls to dispose of waste constituents in a designated area;

c. A network of groundwater monitoring wells;

d. An operation and maintenance manual;

e. Staffing to ensure proper operation and maintenance; and 

f. A standby emergency power generator of sufficient size to operate the 
treatment plant and ancillary equipment during periods of loss of 
commercial power.

Degradation of groundwater by some of the typical waste constituents associated 
with discharges from a facility treating domestic wastewater, after effective source 
control, treatment, and control measures are implemented, is consistent with the 
maximum benefit to the people of the state. The technology, energy, water 
recycling, and waste management advantages of municipal utility service far 
exceed any benefits derived from reliance on numerous, concentrated individual 
wastewater treatment systems (septic), and the impact on water quality will be 
substantially less. The economic prosperity of surrounding communities and 
associated industries is of maximum benefit to the people of the state and provides 
sufficient justification for allowing the limited groundwater degradation that may 
occur pursuant to this Order.

Stormwater

Federal regulations for stormwater discharges were promulgated by the U.S. 
Environmental Protection Agency (USEPA) on November 16, 1990 (40 C.F.R. 



ORDER R7-2022-0009 13
COACHELLA VALLEY WATER DISTRICT
WATER RECLAMATION PLANT NO. 7

parts 122, 123, and 124) to implement the Clean Water Act’s stormwater program 
set forth in Clean Water Act section 402(p) (33 U.S.C. §1342(p)). In relevant part, 
the regulations require specific categories of facilities that discharge stormwater 
associated with industrial activity to “waters of the United States” to obtain National 
Pollutant Discharge Elimination System (NPDES) permits and to require control of 
such pollutant discharges using Best Available Technology Economically 
Achievable (BAT) and Best Conventional Pollutant Control Technology (BCT) to 
prevent and reduce pollutants and any more stringent controls necessary to meet 
water quality standards.

The State Water Board adopted Water Quality Order 2014-0057-DWQ (NPDES 
No. CAS000001), General Permit for Storm Water Discharges Associated with 
Industrial Activities (Industrial General Permit) on July 1, 2015. Facilities used in 
the storage, treatment, recycling, and reclamation of municipal or domestic sewage 
with a design flow of one million gallons per day or more, or that are required to 
have an approved pretreatment program under 40 Code of Federal Regulations 
part 403, must enroll under the Industrial General Permit, unless there is no 
discharge of industrial stormwater to waters of the United States.

The Discharger reports that there are no stormwater discharges from the Facility to 
waters of the United States, because stormwater generated at the Facility is 
directed to retention basins and does not leave the boundaries of the Facility. As a 
result, the Discharger has not enrolled in the Industrial General Permit. 

CEQA and Public Participation

Pursuant to California Code of Regulations, title 14, section 15301, the issuance of 
these WDRs, which govern the operation of an existing facility involving negligible 
or no expansion of use beyond that previously existing, is exempt from the 
provisions of the California Environmental Quality Act (CEQA), Public Resources 
Code section 21000 et seq. 

The Regional Water Board has notified the Discharger and all known interested 
agencies and persons of its intent to update WDRs for this discharge and has 
provided them with an opportunity for a public meeting and to submit comments. 

The Regional Water Board, in a public meeting, heard and considered all 
comments pertaining to this discharge.

IT IS HEREBY ORDERED that Order R7-2013-0026 is rescinded upon the effective 
date of this Order, except for enforcement purposes, and, in order to meet the 
provisions contained in division 7 of the Water Code, and regulations adopted 
thereunder, the Discharger shall comply with the following:



ORDER R7-2022-0009 14
COACHELLA VALLEY WATER DISTRICT
WATER RECLAMATION PLANT NO. 7

A. Effluent Limitations

The 30-day average monthly dry weather discharge flow for secondary 
treated effluent shall not exceed 5.0 MGD.

Effluent from the WWTP shall not have a pH below 6.0 or above 9.0.

Wastewater effluent discharged from treatment plant to the disposal ponds 
shall not exceed the following effluent limitations:

Table 3: Effluent Limitations for Disposal Ponds

Constituents Units Annual 
Average

30-Day 
Average

7-Day 
Average

Total Nitrogen mg/L 15*

TSS mg/L 30 45

cBOD mg/L 25 40

TDS mg/L 550 ----
* Interim effluent limitation. The annual average Total Nitrogen and TDS 
concentration shall be calculated and reported as a rolling average over the 
last 12 months.

Disinfected tertiary recycled water shall conform to the following:

a. The filtered wastewater shall be disinfected by either:

i. A chlorine disinfection process following filtration that provides a 
Contact Time (CT) (the product of total chlorine residual and 
modal contact time measured at the same point) value of not less 
than 450 milligram-minutes per liter at all times with a modal 
contact time of at least 90 minutes, based on peak dry weather 
design flow; or

ii. A disinfection process that, when combined with the filtration 
process, has been demonstrated to inactivate and/or remove 
99.999 percent of the plaque-forming units of F-specific 
bacteriophage viruses (such as MS2 and polio virus) in the 
wastewater. A virus that is at least as resistant to disinfection as 
polio virus may be used for the purposes of this demonstration. 
Using total coliform bacteria as the indicator organism, the 
median concentration of total coliform bacteria measured in the 
disinfected effluent shall not exceed a most probable number 
(MPN) of 2.2 per 100 milliliters utilizing the bacteriological results 



ORDER R7-2022-0009 15
COACHELLA VALLEY WATER DISTRICT
WATER RECLAMATION PLANT NO. 7

of the last seven days for which analyses have been completed 
and the number of total coliform bacteria shall not exceed an 
MPN of 23 per 100 milliliters in more than one sample in any 30-
day period. No sample shall exceed an MPN of 240 total coliform 
bacteria per 100 milliliters.

b. For wastewater that has been coagulated, the wastewater shall be 
passed through natural undisturbed soils or a bed of filter media 
pursuant to the following:

i. The flow rate shall not exceed 5 gallons per minute per square 
foot of surface area in mono, dual or mixed media gravity, upflow 
or pressure filtration systems, or shall not exceed 2 gallons per 
minute per square foot of surface area in traveling bridge 
automatic backwash filters; and

ii. Turbidity of the filtered wastewater shall not exceed any of the 
following:

(A) An average of 2 Nephelometric Turbidity Units (NTU) within 
a 24-hour period;

(B) 5 NTU more than 5 percent of the time within a 24-hour 
period; and

(C) 10 NTU at any time.

c. The turbidity of wastewater that has been passed through a 
microfiltration, ultrafiltration, nanofiltration, or reverse osmosis 
membrane shall not exceed any of the following:

i. 0.2 NTU more than 5 percent of the time within a 24-hour period; 
and

ii. 0.5 NTU at any time.

d. For wastewater that has not been coagulated:

i. Filter effluent turbidity shall not exceed 2 NTU;

ii. The turbidity of the influent to the filters shall be continuously 
measured;

iii. The influent turbidity shall not exceed 5 NTU for more than 15 
minutes and never exceeds 10 NTU; and



ORDER R7-2022-0009 16
COACHELLA VALLEY WATER DISTRICT
WATER RECLAMATION PLANT NO. 7

iv. The capability to automatically activate chemical addition or divert 
the wastewater should the filter influent turbidity exceed 5 NTU for 
more than 15 minutes shall be maintained.

B. Discharge Prohibitions 

1. The discharge of waste classified as “hazardous,” as defined in California 
Code of Regulations, title 27, section 20164, or “designated,” as defined in 
Water Code section 13173 and California Code of Regulations, title 27, 
section 20164, is prohibited.

2. The discharge of treated wastewater at a location other than the designated 
disposal areas or recycled water used at approved use sites is prohibited.

3. The discharge of wastewater to surface waters or surface drainage courses 
is prohibited.

4. The Discharger shall not accept waste in excess of the design treatment 
capacity of the Facility’s disposal system.

5. Surfacing or ponding of wastewater outside of the designated disposal 
locations is prohibited.

6. The discharge of wastewater in a manner different from that described in 
this Order is prohibited. 

7. The discharge of wastewater to land not owned or controlled by the 
Discharger, or not authorized for such use, is prohibited.

8. Bypass or overflow of untreated or partially-treated waste is prohibited, 
except as authorized in Standard Provision G.13.

9. There shall be no surface flow of wastewater away from the disposal ponds.

10. The storage, treatment, or disposal of wastes from the Facility shall not 
cause contamination, pollution, or nuisance as defined in Water Code 
section 13050, subdivisions (k), (l), and (m).

C. Receiving Water Limitations

1. The discharge of wastewater from the Facility shall not cause groundwater 
to: exceed applicable water quality objectives; acquire taste, odor, toxicity, 
or color that create nuisance conditions; impair beneficial uses; or contain 
constituents in excess of California Maximum Contaminant Levels (MCLs), 
as set forth in title 22 of the California Code of Regulations (including, but 
not limited to, section 64426.1 for bacteriological constituents; section 



ORDER R7-2022-0009 17
COACHELLA VALLEY WATER DISTRICT
WATER RECLAMATION PLANT NO. 7

64431 for inorganic chemicals; section 64444 for organic chemicals; and 
section 64678 for lead and copper).

D. Discharge Specifications

1. The Discharger shall maintain sufficient freeboard in the disposal ponds to 
accommodate seasonal precipitation and to contain a 100-year storm event, 
but in no case less than two feet of freeboard (measured vertically). 
Freeboard shall be utilized for wake and waves of fluid motion and 
emergency or natural disaster purposes only.

2. For purposes of odor control, the percolation ponds shall be maintained so 
they will be kept in aerobic conditions. The dissolved oxygen content in the 
upper zone (one foot) of the evaporation/percolation ponds shall not be less 
than 1.0 mg/L.

3. All treatment, storage, and disposal areas shall be designed, constructed, 
operated, and maintained to prevent inundation or washout due to floods 
with a 100-year return frequency. 

4. Disposal ponds shall be managed to prevent breeding of mosquitoes. In 
particular: 

a. An erosion control program to ensure that small coves and 
irregularities are not created around the perimeter of the water surface. 

b. Weeds shall be minimized through control of water depth, harvesting, 
or herbicides. 

c. Dead algae, vegetation, and debris shall not accumulate on the water 
surface. 

5. Public contact with wastewater shall be precluded through such means as 
fences, signs, or other acceptable alternatives. 

6. Adequate measures shall be taken to ensure that flood or surface drainage 
waters do not erode or otherwise render portions of the discharge facilities 
inoperable. 

7. Objectionable odors originating at the Facility shall not be perceivable 
beyond the limits of the wastewater treatment and disposal area.

E. Pretreatment Provisions 

1. In the event that the Facility receives influent from Industrial Users (as 
defined in 40 C.F.R. § 403.3(j)) which passes through (40 C.F.R. § 403.3(p)) 
or interferes (40 C.F.R. § 403.3(k)) with the operation of the Facility, or from 



ORDER R7-2022-0009 18
COACHELLA VALLEY WATER DISTRICT
WATER RECLAMATION PLANT NO. 7

Industrial Users that are otherwise subject to National Pretreatment 
Standards (40 C.F.R. § 403.3(l)), then the Facility shall have and enforce an 
adequate pretreatment program in compliance with California Code of 
Regulations, title 23, section 2233 and 40 Code of Federal Regulations 
section 403.8. 

a. The Discharger shall immediately notify the Regional Water Board of 
any planned discharges that would trigger pretreatment requirements.

b. Within one year of notification that a pretreatment program is required, 
the Discharger shall submit a revised Report of Waste Discharge and 
formal pretreatment program for Regional Water Board review and 
approval.

F. Sludge and Solids Limitations

1. Disposal of oil and grease, biosolids, screenings, and other solids collected 
from liquid wastes shall be pursuant to title 27 of the California Code of 
Regulations.

2. Sludge use and disposal shall comply with federal and state laws and 
regulations, including permitting requirements, and technical standards in 40 
Code of Federal Regulations part 503.

3. Any proposed change in use or disposal of biosolids requires the approval 
of the Regional Water Board’s Executive Officer and U.S. Environmental 
Protection Agency Regional Administrator, who must be notified at least 90 
days in advance of the change.

4. The Discharger shall maintain a permanent log of all solids hauled away 
from the Facility for use/disposal elsewhere and shall provide a summary of 
the volume, type (screenings, grit, raw sludge, digested sludge), use 
(agricultural, composting, etc.), and the destination in accordance with the 
MRP of this Order. Sludge that is stockpiled at the Facility shall be sampled 
and analyzed for those constituents listed in the sludge monitoring section 
of the MRP of this Order and as required by 40 Code of Federal Regulations 
part 503. The results of the analyses shall be submitted to the Regional 
Water Board as part of the MRP.

G. Special Provisions

1. Nitrogen Control Strategy Technical Report. Within six (6) months of the 
adoption of this Order, the Discharger shall submit to the Regional Water 
Board's Executive Officer for review and approval a technical report that 
includes a work plan to propose an effluent limitation for total nitrogen of 10 
mg/L or lower for treated wastewater discharged to the evaporation/percolation 
ponds and a time schedule for any facility improvements or other activities 



ORDER R7-2022-0009 19
COACHELLA VALLEY WATER DISTRICT
WATER RECLAMATION PLANT NO. 7